
MENEGOTTI PARTS LIST

Illu
st

ra
tiv

e 
im

ag
e.

CONCRETE MIXER 400L 
RENTAL W/CHASSIS HD



02

POS. DESCRIPTION QTY. CODE DRAWING
1.01 Rubber Door Latch 2 24030255 4122581
1.02 Stop Rubber 2 24030222 4122072
1.03 Flat Washer 5/16" 24 21030252 -
1.04 Hex. Bolt 5/16"X3/4" 12 21010268 -
1.05 Spring Washer 5/16" 12 21030112 -
1.06 Self Locking Hex Nut 5/16" 12 21021058 -
1.07 Top Cover 1 32420059 3108299
1.08 Upper end 1 32420077 3108373
1.09 U-Bolt 3/8" 2 21012480 4108003
1.10 Self Locking Hex Nut 3/8" 4 21021059 21021059
1.11 Flat Washer 4 30100070 4107003
1.12 Door 1 33108453 3108453
1.13 Handle 1 24070164 4122435
1.14 Hex. Bolt 5/16"X3/4" 2 21010523 -
1.16 Right Side 1 23108437 3108437
1.17 Left Side 1 23108466 3108466
1.18 Pulley Ø450MM 1 29112206 3108301
1.19 V-Belt A-67 11CuFt (400L) 2 22010150 -
1.20 Bolt 1/4" X 1/4" 1 21010919 -
1.21 Engine Box 1 3108454 3108454
1.22 Pulley Ø60MM 1 31090268 4109069
1.23 Emergency Button 1 26160132 -
1.24 Flange (Emergency Button) 1 26160155 -
1.25 Contact Block NA BC10F-CSW X100 1 26160146 -
1.26 Cable (Emergency Button) 1 26010436 4122579
1.27 Fixed Beam Rubber Holder 2 29117877 4122582
1.28 Movable Beam Rubber Holder 2 29117878 4122583
1.29 Hex Nut 3/16" 10 21021002 -
1.30 Self Locking Low Hex Nut 1/4" 2 21021004 -
1.31 Hex. Bolt 3/16"x 1/2" 10 29117880 -
1.32 Hex. Bolt 1/4"x 1.3/4" 2 29117879 -
1.33 Hex. Bolt 5/16” 2 21021052 -

Parts List
Engine Box

13

2

Emergency Button

26

29

1.21

1.08
1.07

1.06

1.05
1.03

1.03 1.04
1.16

1.18 1.19
1.17

1.20

1.04

1.02

1.29

1.05

1.03

1.12

1.13

1.14

1.061.05

1.28
1.311.30

1.32
1.27

1.01

1.22

1.26 1.25 1.24
1.23

1.09

1.11
1.10 1.33



03

Steel Yoke

19

18

10

12

21

13

20

11

16

5

8

6

2

24

POS. DESCRIPTION QTY. CODE DRAWING
2.01 Flat Washer DN26 1 30100079 4122006
2.02 Bearing 30210 1 22020608 -
2.03 Bearing 30209 1 22020607 -
2.04 Cotter Pin 3/16"X1.1/2" 1 21050106 -
2.05 Steel Yoke 11 CuFt 400L HD 1 32460057 3106049
2.06 Central Axis 1 3114039 3114039
2.07 Cover 1 24110102 4122007
2.08 Pinion Shaft 1 31020026 3114002
2.09 Pinion Z-11 1 31030007 3123001
2.10 Drum Washer 1 21030232 4122008
2.11 Bearing 6204 2 22020206 -
2.12 Hex Bolt 7/8"x 2.1/4" 1 21013442 -
2.13 Kit Protection Rack Gear Plastic 1 32030067 3119147
2.14 Elastic Ring E-20 1 21060118 -
2.15 Castle Nut 1" 1 21020959 -
2.16 Elastic Ring E-17 1 21060115 -
2.17 Hex Bolt 3/8"x 4.1/2" 2 21010250 -
2.18 Cover with Hole 1 24110168 4122183
2.19 Grease Fitting 1/8" Straight 1 24040101 -
2.20 Key 6X6X30MM 2 30160002 4122009
2.21 Flat Washer 3/8" 4 21030251 -
2.23 Hex Nut 3/8" 2 21021059 -
2.24 Kit Steel Yoke 1 32460010 -

2.24
2.08

2.20

2.11
2.11

2.12

2.10

2.18

2.06

2.02

2.23

2.19 2.13
2.03

2.01
2.15
2.04

2.07

2.21
2.17

2.09

2.05

2.20

2.16

2.14



04

POS. DESCRIPTION QTY. CODE DRAWING
3.01 Drum 400L HD (11CuFt) 1 34600038 2107004
3.02 Segmented Crown Rack Gear 6 31180004 2124011
3.03 Hex Bolt 3/8"X2.1/4" 6 21013824 -
3.04 Flat Washer 3/8" 12 21030230 -
3.05 Hex Nut 3/8" 6 21021059 -
3.06 Drum Washer 6 30100070 4107003
3.07 Sealing Washer 6 30100114 4107002

POS. DESCRIPTION QTY. CODE DRAWING

KIT 01
Rack Gear Segmented (3.02 to 3.07)
(segmented, washer, nut, bolt)

1 31180013 2124020

Drum

2

13.01

3.02

3.04

3.04

3.07

3.063.03

3.05



05

Rack Gear Protection

5

4

4

8 3

5

1

1

7

3
3

2

2

4

4

8

POS. DESCRIPTION QTY. CODE DRAWING
4.01 Screw M5x25mm 4 21011022 -
4.02 Hex Bolt M6x16mm 4 21012986 -
4.03 Hex Nut M6 4 21021104 -
4.04 Hex Nut 1/4" 4 21021004 -
4.05 Flat Washer 1/4" 8 21030214 -
4.06 Hex Bolt 1/4"X4" 4 21010184 -
4.07 Right - Rack Gear Protection 2 24110200 3119146
4.08 Left - Rack Gear Protection 2 24110199 3119145

4.01

4.05
4.06

4.07

4.02

4.08

4.02
4.03

4.03

4.04

4.04

4.05

4.05
4.06

4.02

4.07
4.03

4.03
4.02

4.08

4.05

4.04

4.04
4.01



06

POS. DESCRIPTION QTY. CODE DRAWING
5.03 Grease Fititng 1/8" Straight 1 24040101 -
5.04 Retaining Ring E-54 1 21060146 -
5.05 Shaft with Gear Z-11 HD 1 31020461 4114087
5.06 Steering Wheel 400L HD 1 31200017 3122170
5.07 Hex Bolt 1/2"x2" 1 21010313 -
5.08 Reducing 1 31220021 3121004
5.09 Grease Fitting 1/8" 1 24040105 -

5.12
5.11

Hex Screw 3/8" X 5"
Hex Nut 3/8"

1
1

21010137
21021059

-
-

5.13 Washer 3/8" 3 21030251 -
5.15 Hex Nut 1/2" 1 21021070 -
5.20 Large Column 1 33110207 310207
5.32 Traction Spring 1 21090116 -
5.40 Flat Washer 3/8" 1 21030233 -
5.41 Removable Pedal 1 4122584 4122584
5.42 Flat Washer 3/8" 2 21030204 -

KIT 02 - Large Column Assembly

4

12

11

40

42

41

8

20

5.06

5.09

5.32

5.04

5.20 5.05

5.15

5.03

5.08

5.07

5.12

5.13

5.11

5.42

5.41

5.40



07

1

3

7

8

4

20

33

14

35

38

36

11

40

41

18

13

23

21

32

13

45

5.06

5.09

5.32

5.04

5.20 5.05

5.15
5.03

5.08

5.18

5.03 5.02

5.13

5.13

5.11
5.29

5.31
5.26

5.28

5.27
5.24

5.225.24
5.25

5.30

5.07

5.01

5.12

5.37

5.19

5.13

5.11

5.14

5.33 5.41

5.40

5.42

5.37

5.11

5.10

5.35

5.35

5.38

5.36

5.44
5.45 5.46

5.49

5.50
5.51

5.46

5.23

5.37
5.34

5.21

5.45

Chassis

5.52

5.53



08

POS. DESCRIPTION QTY. CODE DRAWING
5.26 Hex Nut 3/8" 4 21020117 -
5.27 Hex Bolt  3/8" x 2" 4 21010241 -
5.28 Hex Bolt 5/16”X2” 4 21010228 -
5.29 Flat Washer 5/16” 4 21030252 -
5.30 Spring Washer 5/16” 4 21030112 -
5.31 Hex Nut 5/16” 4 21021052 -
5.32 Traction Spring 1 21090116 -
5.33 Short link chain 1-4 inch 1 22060303 -
5.34 Self Locking Hex Nut M10 4 21021206 -
5.35 Flat Washer M12 6 29110907 -
5.36 Hex Nut BX M12x1,75 3 21021207 -
5.37 Flat Washer M10 16 21030676 -
5.38 Tow Bar Ø 2 1/2" x 800mm 1 4137179 4137179
5.40 Flat Washer 3/8" 1 21030233 -
5.41 Removable Pedal 1 34122584 4122584
5.42 Flat Washer 3/8" 2 21030204 -
5.44 Wheel Shaft 1 32105150 2105150
5.45 Hex Nut BX M12x1,75 12 21021207 -
5.46 Flat Washer M12 24 29110907 -
5.49 Hex Bolt M12x35 8 21013013 -
5.50 Hex Bolt M12x85mm 4 21012983 -
5.51 Wheel Hub 2 3137123 3137123
5.52 Pneumatic Wheel Rim A14" 2 - -
5.53 Dust Cap 2 29119518 -

POS. DESCRIPTION QTY. CODE DRAWING
5.01 Chassis 400L HD 1 32105151 2105151
5.02 Bearing Support 1 31140055 3116001
5.03 Grease Fitting 1/8" Straight 2 24040101 -
5.04 Retaining Ring E-54 1 21060146 -
5.05 Shaft with Gear Z-11 HD 1 31020461 4114087
5.06 Steering Wheel 400L HD 1 31200017 3122170
5.07 Hex Bolt 1/2"x2" 1 21010313 -
5.08 Reducing 1 31220021 3121004
5.09 Grease Fitting 1/8" 1 24040105 -
5.10 Hex Bolt M12 x 100mm 3 21012741 -
5.11 Self Locking Hex Nut 3/8" 8 21021059 -
5.12 Hex Screw 3/8" X 5" 1 21010137 -
5.13 Flat Washer 3/8" 3 21030251 -
5.14 Trailer Coupling 1 3122537 3122537
5.15 Hex Nut 1/2" 1 21021070 -
5.18 Hex Bolt 3/8" X 3.1/2" 1 21013826 -
5.19 Hex Bolt 3/8"x1.1/4" 6 21010265 -
5.20 Large Column 1 33110207 3110207
5.21 Rear Closing 1 3137152 3137152
5.22 Engine Support 2 32060144 3112013
5.23 Hex Bolt M10x30 4 21012816 -
5.24 Thick Flat Washer 3/8" 12 21030230 -
5.25 Spring Washer 3/8" 4 21030163 -

Chassis



Unit • Unidad Menmaq Unit • Unidad  Mentec Unit • Unidad  Menfer Unit • Unidad  MNA

United States

Solid values, sustainable future. RE
V.

 0
5 

| 
SE

PT
EM

BE
R/

20
24


